Repair Parts

Parts List for RIDGID Caster System
Model No. AC10500
RIDGID parts are available on-line at www.ridgidparts.com

Fixed Wheel Caster Frame
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Repair Parts

Parts List for RIDGID Caster System

Model No. AC10500
RIDGID parts are available on-line at www.ridgidparts.com
Always order by part number - Not by key number

Key No. Part No. Description

1 825899 Actuator Caster

2 805478-1 * Nut Hex 1/4-20

3 140755-5 * Lockwashers 1/4

4 826824 Handle Caster

5

6 805461-5 * Screw Hex Hd. 1/4-20 x 3/4
7 825904-1 Frame Caster End

8 805589-5 Screw Truss Hd. 1/4-20 x 1/2
9 826594 Frame Caster Center

10 805466-13 Bolt Hex Hd. 5/16-18 x 4-1/4
11 60484 Nut Hex 3/4-16

12 805482 * Nut Hex 5/16-18

13 806481-1 Bolt Soc Button Hd. 5/16-18 x 1
14 805467-3 * Bolt Hex Hd. 5/16-18 x 5/8
15 131201 * Lockwasher 5/16

16 825898 Caster Swivel

17 825905-1 Hinge Caster

18 803835-2 Foot Leveling 3"

19 118645 * Nut Hex 3/8-16

20 805555 * Washer 3/8 x 7/8 x 5/64

21 187077 * Lockwasher 3/8

22 805482 * Nut Lock 5/16-18

23 805571-1 * Washer 3/4 x 1-15/32 x 3/32
24 805606-15 * Ring Retaining

25 37937 * Washer 17/64 x 5/8 x 1/32
26 825910 Shaft Caster

27 825902 Mount Axle Caster

28 825901 Wheel Rubber 2-1/2

29 826290 * 3/4" External Tooth Lockwasher
30 825903-1 Frame Caster Center

31 SP6193 Owners Manual

* Standard hardware item - may be purchased locally
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